Parts List

Joerns’ Bed Frames
Care 100

To avoid injury, read user’s manual before using.

Roll in low

Roll at any height

DESIGN B PREVENTION HEALING



 FRAME & HIGH/LOW

MECHANISM COMPONENTS |
80" FRAME
MODELS: CARE 100




FRAME AND HIGH/LOW
80" FRAME
MECHANISM COMPONENTS

MODELS: CARE 100

ITEM NO. |PART NUMBER |DESCRIPTION
1 24006215|WELDMENT, LIFT, BOTTOM
2 24006390 WELDMENT, LINK, UPPER
3 11013678|LINK, CONNECTING
4 39001089(KIT, MATCHED SET ACTUATORS, ECC HI/LOW, LINAK
5 11011230|BUSHING, STABILIZER, PIVOT SHAFT
6 11012662|STABILIZER, PIVOT SHAFT
7 12552592|SCREW, 1/4-20 X 5/8", TXTRS HD
8 11012387|PIN, CLEVIS HEADED
9 11012388|PIN, CLEVIS HEADED
10 12800032|RING, RUE-22
11 11011474|PENDANT, 6-FUNCTION, PHONE CONN.(STAFF CONTROL)
12 11012262|PENDANT, 6-FUNCTION, CB6
NS 11013287|MOTOR CABLE, HI/LO ACTUATOR, RED O-RING
13 12470453 |CAP, 1 1/4"X1 1/4" SQUARE PLUG
14 12470467 |CAP, 1"X 1" SQUARE PLUG
15 12470486|CAP, 3/4"X1 1/2" RECTANGULAR PLUG
16 11013810|PENDANT, 6 FUNC, EASYCARE PLUS
17 39001169 |KIT, PENDANT PATCH CORD, STAFF CONTRCL (USED ONLY WITH PENDANT ITEM #16)

NOTE: ADD

"AL" SUFFIX TO PART NUMBERS FOR SOFT TONE PAINTED PARTS.




MATTRESS SUPPORT

PLATFORM COMPONENTS

80" FRAME
MODELS: CARE 100

AND CONTROL BOX |

' ASSEMBLY OF ACTUATOR




MATTRESS SUPPORT !
PLATFORM COMPONENTS
80" FRAME

MODELS: CARE 100

ITEM NO [PART NUMBER |DESCRIPTION
1 24006385(WELDMENT,BACK SECTION, 80 INCH
2 24006387 [WELDMENT,KNEE SECTION
3 24006386 (WELDMENT,FOOT SECTION
4 11010381 |LEVER,LEG
S 39000052 |KIT, RIVET, REPLACEMENT
6 11012387|PIN, CLEVIS HEADED
7 12800032|RING, RUE-22
8 39001170|KIT, MATTRESS STOP
9 12470477|CAP, 1 1/4", SQUARE PLUG
10 12470474|CAP, 1 1/2", ROUND PLUG
11 24005271|CLIP ASSEMBLY
12 39001067 |KIT, SIDE RAIL PLUGS, ECS
13 12551015|SCREW, PPHTF, 10-32 X 1/4"
14 39001090(KIT, ACTUATOR, BACK
15 39001020|KIT, ACTUATOR, KNEE
NS 11012397|MOTOR CABLE, KNEE ACTUATOR, BLUE O0-RING
NS 11012469|MOTOR CABLE, HEAD ACTUATOR, YEL O-RING
16 39000852 |KIT, CONTROL BOX

NOTE: ADD "AL" SUFFIX TO PART NUMBERS FOR SOFT TONE PAINTED PARTS.




ROLL IN THE LOW POSITION -
STANDARD CONFIGURATION

80" FRAME

MODELS: CARE 100
ROLL IN LOW




ROLL IN THE LOW POSITION -
STANDARD CONFIGURATION
80" FRAME

MODELS: CARE 100
ROLL IN LOW

ITEM NO| PART NUMBER|DESCRIPTION

1 11011867 |BUMPER, WALL

10630301 |CASTER, SWIVEL

10630305|CASTER, LOCKING

39000792 |KIT, ROLLER AND HUB

39000793 |KIT, PENTAGON AND HUB

O |wW(N

11009561 |CASTER SOCKET

NOTE: ADD "AL" SUFFIX TO PART NUMBERS FOR SOFT TONE PAINTED PARTS.




ROLL AT ANY HEIGHT

OPTIONAL CONFIGURATION
MODELS: CARE 100

ROLL AT ANY HEIGHT -
80" FRAME




ROLL AT ANY HEIGHT -
OPTIONAL CONFIGURATION
80" FRAME

MODELS: CARE 100

ROLL AT ANY HEIGHT

ITEM NO

PART NUMBER

DESCRIPTION

11012492

BRACKET, CASTER

12630001

CASTER, LOCKING

12630000

CASTER, SWIVEL

11012241

BEARING, GRIPLOCK, ASSY., PIVOT

12470474

CAP, PLUG, 1 1/2 DIAMETER, BLACK

12552586

SCREW, 1/4 - 20 X1/2, TXTRS HD

24005617

WELDMENT, STEM ASSM

31008901

WHEEL LOCK, STRAIGHT

12675024

NUT, 1/2-13, WHIZ LOCK, ZINC

11011867

BUMPER, WALL

11009561

CASTER SOCKET

11009576

FOOT PAD
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11009562

RING GRIP

NOTE: ADD "AL" SUFFIX TO PART NUMBERS FOR SOFT TONE PAINTED PARTS.
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STAFF CONTROL COMPONENTS |

80" FRAME

@ ACTUAL LENGTH NOT SHOWN  MODELS: CARE 100 ,

N
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ITEM NO.| PART NUMBER DESCRIPTION
11012068|STAFF CONTROLLER !
11011775(PC BOARD, DC STAFF CONTROL
11012206 COVER, WIRE I
11012145|COVER, PC BOARD
12570626(SCREW, #6 X 1/2 PTHSMS |
12570618|SCREW, #6 X 3/8 PPHSMS
39000860|KIT, WIRE COVER (NOT SHOWN) '
11013638(PATCH CABLE, STAFF CONTROL
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PANEL COMPONENTS

80" FRAME
MODELS: CARE 100

ITEM 1 35000713AL HARDWARE, HEAD AND FOOT PANELS
PART PART # DESCRIPTION
1A 12542520 SCREW, 1/4-20 X 5/8
1B 11012848 BRACKET, HEAD PANEL
1C 11012724 BRACKET, FOOT PANEL
NS 6150316 INSTALLATION INSTRUCTIONS

ITEM2 35000714AL HARDWARE,HEAD PANEL ONLY
PART PART # DESCRIPTION
2A 12542520 SCREW, 1/4-20 X 5/8
2B 11012848 BRACKET, HEAD PANEL
NS 6150316 INSTALLATION INSTRUCTIONS

NOTE: ADD "AL" SUFFIX TO PART NUMBERS FOR SOFT TONE PAINTED PARTS

"NS"= NOT SHOWN
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OJoerns

DESIGN H PREVENTION

HEALING

Post Acute, Acute, HomeCare
2430 Whitehall Park Dr. Ste 100
Charlotte, NC 28273

(P) 800.826.0270

(F) 800.457.8827

www.joerns.com « email: info@joerns.com

VA/Government
19748 Dearborn Street
Chatsworth, CA 91311
(P) 800.966.6662
(F) 800.232.9796

Canadian Office

1000 Clarke Rd. Ste 6
London, ON Canada N5V 3A9
(P) 866.546.1151

(F) 519.451.8662

United Kingdom and Netherlands
Other Countries +31 (0)30 6363700
+44 (0)844 811 1156 +31 (0)30 6363799

+44 (0)844 811 1157
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